
 

RM of Corman Park #344 

Discretionary Use Permit 
Application 

 

Saskatoon Misbah School  

SW-16-36-04 Parcel H 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Submitted To: Submitted By: On Behalf Of: 
RM of Corman Park #344 PCL Construction Management Inc. Saskatoon Misbah School 

 



  
 SHARING YOUR VISION. BUILIDNG SUCCESS.             

 
 
October 20, 2015 
 
RM of Corman Park #344 
111 Pinehouse Drive 
Saskatoon, SK      S7K 5W1       
 
RE: Discretionary Use Permit Application 

Saskatoon Misbah School Development 
SW-16-36-04 Parcel H 
Our File: 2830026 

 
We are pleased to provide the attached Discretionary Use Permit Application Form on behalf of our 
client the Saskatoon Misbah School.  Included with the application are the following attachments: 
[...]



 

Figure 2. MBR Process Schematic Diagram 

A schematic diagram of the MBR process is shown in Figure 2. The first step of the treatment 
process is the mechanical screening of the incoming wastewater. The wastewater enters a 
screen that is equipped with a 2-3 mm perforated plate. The solid particles and screenings are 
retained and continuously removed from the screen unit for disposal. The screened wastewater 
flows into the anoxic tank. Within the anoxic tank a submersible mixer blends the screened 
wastewater with the mixed liquor returning from the membrane filtration tanks at predetermined 
rates to achieve the desired level of denitrification. In the absence of dissolved oxygen nitrate is 
converted into nitrogen gas in the anoxic tank. 

The wastewater flows from the anoxic tank to the aeration tank. Oxygen is supplied using air 
blowers and the diffused aeration system. A dissolved oxygen (DO) sensor monitors the 
selected range to help maintain nitrification and removal of organic material. In this oxygen rich 
environment, organic material and ammonia nitrogen are biologically oxidized into carbon 
dioxide (CO2), nitrate (NO3 

–), and water. A pH sensor is provided in the aeration tank for 
continuous monitoring of the pH condition. 

From the aerobic tank mixed liquor is pumped into the membrane filtration tank for liquid/solid 
separation. The membrane modules are fully submerged in the mixed liquor inside the 
membrane tank, for direct outside to inside filtration. The membrane filtration system is 
equipped with rotary lobe pumps that create suction inside the hollow fibers and draw water 
through the fiber wall to the permeate collection tank. Permeate generated from the membrane 
filtration process is transferred to a permeate collection tank. The effluent will be suitable for 
reuse applications, such as landscape irrigation. 

Process Operation and Maintenance 
Fewer processes, combined with programmable logic controller (PLC) of the principal system 
components, makes plant operation less labor intensive and much more straightforward. Plant 
operators are only required to perform regular preventive maintenance on the membrane 
system, pumps, blowers, and associated mechanical equipment to ensure efficient biological 
processes and optimum membrane operation. 



The PLC automatically controls the filtration and cleaning operations while a human machine 
interface (HMI) continuously monitors system performance. The PLC is Ethernet capable and 
interacts with other plant PLCs including pretreatment and sludge dewatering. The main 
process variables being monitored are liquid levels, pH, DO, and turbidity. 

An air scoured cleaning system is used to reject solids away from the membrane surface. Also, 
rotary lobe pumps periodically reverse the flow at predetermined frequencies and durations to 
backflush the membrane fibers. Pneumatic valves as well as pressure and flow measurement 
instruments provide continuous monitoring and control of the system operation. When cleaning 
is required to restore the desired flux, a train of modules is isolated from normal operations and 
sodium hypochlorite and citric acid are sequentially injected into the membrane modules for in 
situ chemical cleaning. 

Membrane Information 
The membrane modules are made up of hollow fibers with a nominal pore size of 0.05 µm. The 
free floating tips of the hollow fibers in the single header design of the PURON® module (Figure 
3) reduce breakage by placing less mechanical stress on the fibers than in modules that use 
double header design. A single header design also results in minimal fouling and reduced power 
consumption. Technical specifications of the PURON module used in the proposed MBR 
system are presented in Table 1. 

 

Figure 3. Single Header Hollow Fiber Membrane 

PURON submerged membrane modules meet California Title 22 water recycling criteria, one of 
the strictest regulations in North America for effluent reuse. According to California regulations 
for Title 22 filtered wastewater, turbidity for membrane-filtered wastewater should not exceed 
0.2 NTU for more than 5 percent of the time within a 24-hour period and should not exceed 0.5 
NTU at any time.  



 

Table 1. Membrane Module Information for a 360 m3/d packaged plant 

Parameter Value 

Fine Screen Size ≤ 2.0 mm punched hole type 

MLSS Concentration in Membrane Tanks ≤ 12 grams/liter 

Number of Membrane Filtration Trains (or Sections) 2 

Membrane Module Designation PURON® PSH300 

Membrane Area per Module 300 m2 

Number of Membrane Modules Installed per Train 1 

Total Installed Membrane Area 600 m2 

Effluent Quality 
PURON® membrane bioreactors have been used in municipal and industrial applications. In 
municipal projects, it has been used at small and large scales applications around the world. 
Typical treatment results from municipal wastewater treatment applications are presented in 
Table 2.  

Table 2. Typical Treated Water Results  

Parameter Raw Sewage Effluent 

Carbonaceous Biochemical Oxygen Demand, 
CBOD5 (mg/L) 

≤250 ≤5 

Total Suspended Solids, TSS (mg/L) ≤200 ≤5 

Total Nitrogen, TN (mg/L) ≤50 ≤10 

Total Phosphorous, TP (mg/L) ≤10 ≤1 

Turbidity (NTU) - <2 

 



Membrane Bioreactor
Wastewater Treatment Plants



CORIX Water Systems offers packaged membrane 
bioreactor (MBR) wastewater treatment plants 
based on submerged membrane modules.

Designed to treat domestic, commercial and  
industrial sewage for the removal of biochemical 
oxygen demand, total suspended solids, total  
nitrogen, ammonia and phosphorous, the CORIX 
MBR plant achieves very high re-use quality water 
and can handle a wide variation in loading and flow  
rates. Automation and flexible operating parameters 
deliver a cost-effective, trouble-free treatment  
process.

PLANT FEATURES

Advanced membrane technology 

The membranes feature submerged flat sheet modules made of 
polyvinylidene fluoride for the functional layer, with a polyester 
non-woven fabric as the support layer. These materials provide 
superior physical strength and chemical stability for extended 
membrane life. Additional features include:

Uniform 0.08 micron pore size

• Reliably achieves clean effluent quality and disinfection by  
 forming a physical barrier that blocks suspended solids and  
 bacteria

• Provides disinfection by high rejection of coliform bacteria

• Protects sensitive aquatic environments by blocking suspended  
 solids and reducing phosphorous precipitates to very low levels

• Improves membrane life and minimizes membrane fouling

Flat sheet configuration

• Improves reliability, as solids cannot get tangled in panels  
 (as with hollow fiber membrane systems)

• Enables effective cleaning of membranes through coarse  
 bubbles and periodic relaxations of the permeate flow.  
 No complicated backpulse system is required. This maintains  
 high permeability, decreases fouling and reduces chemical  
 cleaning requirements. The simplified cleaning process (as  
 compared to hollow fiber systems) also reduces equipment  
 maintenance costs

Large panel design with larger surface area and tight  
panel spacing

• Reduces equipment footprint to build more compact plants or  
 to retrofit existing tanks

• Reliable high MLSS operation (up to 16,000 mg/L) permits very  
 small tank volumes for smallest possible plant footprint and  
 eliminates the need for a sludge holding tank

Membrane Bioreactor 
Wastewater Treatment Plants

FLAT PANEL MEMBRANE

Permeated Water  
Manifold

Frame

100 Panels

Aeration 
Block

Air Diffuser

Filtration Tubes

Element 
Block



Quality tank construction

CORIX constructs its tanks out of highly corrosion-resistant 
marine grade 5086 aluminum alloy. This construction eliminates 
the need for corrosion-protection coatings and prevents  
premature failures, which can occur with poor coating  
application or coating failures. Sacrificial anodes are used to 
further increase protection against corrosion. All fasteners in 
contact with the aluminum are 316 stainless steel to minimize 
galvanic corrosion. Stainless steel tanks are also available for 
critical applications. Our skid-mounted equipment systems can 
also be supplied for installation into site-constructed concrete 
tanks or retrofitted into existing tankage. In these circumstances, 
CORIX can provide tank dimensions and other civil criteria.

Electrical systems and control panels

CORIX designs, builds, programs and commissions fully integrated 
automated control and electrical systems. Our systems feature:

• Integrated UL and CSA approved MCC’s and control panels

• Fully automatic operation with advanced instruments and  
 controls

• Remote monitoring, control and SCADA options

• Industrial quality PLC’s with simple plug-in, pre-programmed  
 modules

Chemical systems

We offer a full range of chemical mixing and dosing systems, 
including solution tanks, mixers, dosing pumps and safety  
equipment.

Raw screened sewage is pumped at a controlled rate from 
an equalization tank into the treatment train(s), which  
typically include aerobic and membrane compartments. 
Due to the long sludge age of the biomass, ammonia is 
almost completely nitrified minimizing potential aquatic 
toxicity concerns. Redundant equipment is provided to 
meet applicable regulations.

For advanced nutrient removal, an anoxic zone is added to 
the treatment train if total nitrogen reduction is required. 
To control phosphorous, a chemical precipitant system is 
also added. CORIX’s MBR system will achieve <0.1 mg/L 
phosphorous levels due to the efficient removal of solids 
compared to conventional systems. Biological phosphorous 
removal to reduce chemical consumption is offered for 
larger systems (>1,000 m3/d). This involves the installation 
of an anaerobic tank to facilitate biological phosphorous 
uptake.  

In the aeration tanks, aerobic micro-organisms feed on the 
soluble organics to reduce the biological oxygen demand  
of wastewater. Typically, dissolved oxygen control and  
other advanced instrumentation such as oxidation-reduction 
potential and pH sensors are utilized to reduce power  
consumption and improve treatment performance.

Finally, treated water is either drawn under low pressure 
through the membranes using permeate pumps or forced 
through by hydraulic head. Where required, ultraviolet (UV) 
disinfection is provided. The MBR greatly reduces coliform 
bacteria and produces clear effluent, resulting in smaller 
UV reactors and less UV power consumption.

1

2

3

4

HOW THE MBR TECHNOLOGY WORKS



ADVANTAGES OF CORIX MBR PLANTS

Corrosion-resistant

Our plants are fabricated with marine-grade aluminum alloy with 
sacrificial anodes or 304 stainless steel. This provides superior 
resistance to chemicals and corrosion, resulting in longer life.  
Unlike mild steel tanks, recoating is not required.

Uncomplicated membrane maintenance

Due to the efficient scouring action of the membrane, chemical  
cleaning is required less frequently and fewer chemicals are 
used, minimizing handling and operating costs. Complicated 
backwash cycles are not required, improving system reliability, 
reducing complexity and minimizing operator labor.

Unique membrane technology

Due to advanced manufacturing processes and flat panel  
configuration, the membranes have superior physical strength, 
operate with reduced membrane flux pressure, are less  
vulnerable to fouling and are highly resistant to clogging.  
They also deliver stable, clear treated effluent with minimal 
operator input.

Complete process

As a single source of responsibility, CORIX delivers the complete 
system from the influent pump station to the sludge dewatering.

Cost-effective

Our modular MBR plants feature an uncomplicated and easily 
maintained design for economical, trouble-free and long-term 
operation.

Building a World of Sustainable Communities

1.800.500.8855 www.corix.com

Compact footprint

The membrane’s larger panel size, tight panel spacing, high  
MLSS operation and elimination of clarifiers provide a compact 
footprint for ease of installation and flexibility in retrofitting 
existing tanks.

Environmentally friendly

Our plants produce clear effluent with reduced nutrient loads, 
protecting our environment and aquatic habitat.

Contact CORIX today to discuss your project needs. 
info.watersystems@corix.com

ABOUT CORIX WATER SYSTEMS

CORIX Water Systems specializes in providing innovative
packaged and modular water and wastewater infrastructure
solutions for municipal and industrial applications. With more
than 500 plants delivered around the world, we offer
unmatched expertise and a reputation for providing reliable,
high quality water and wastewater solutions.

DELIVERING THE CORIX ADVANTAGE

CORIX is a fully integrated provider of utility infrastructure  
products, services and systems for water, wastewater and  
sustainable energy. Our “one-stop shop” approach allows us to 
deliver comprehensive, flexible and innovative solutions to our 
customers’ most complex utility infrastructure challenges.

20
12

-1
0



Decentralized  
MBR Wastewater Treatment
Scalable, Cost-Effective Solutions for  
Development Projects & WWTP Retrofits



Modular Systems That Grow As Your Developments Grow

newterra is leading the way with decentralized wastewater 
solutions that help you reduce project costs with a sustainable 
treatment approach. Our modular membrane bioreactor (MBR) 
systems are scalable – allowing treatment infrastructure to be 
added in stages as capacity requirements grow. 

The Right Solution for a Wide Range of Projects
newterra’s innovative wastewater treatment systems are  
ideally suited to many types of projects, including:

• �Greenfield & Retrofit Projects

• �Existing Infrastructure Tie-ins

• �New Residential Developments

• �Hotels, Resorts & Restaurants

• �Campgrounds & Trailer Parks 

• �Mobile Home Communities

• �Off-Grid & Remote Municipal Plants

• �New Commercial Developments

• �Service Area Expansions

• �LEED® Certified & Green Buildings

• �Schools & Hospitals

• �Golf Courses 

• �Sports & Recreational Facilities

• �Highway Rest Areas

Self-Contained and Enclosed Systems
newterra MBR wastewater systems are modular, and can be configured as fully 
self-contained units that blend in with surrounding buildings, or integrated into  
new or existing treatment structures. They are built in our MET-certified 
manufacturing facility and have UL electrical certification.

Add Infrastructure with Each Phase of a Project
Our modular, scalable treatment technology allows you to 
phase in wastewater infrastructure in parallel with the treatment 
demands of your development. newterra MBR systems can 
handle high loads, and are very resilient to flow and loading 
fluctuations. They are also extremely space efficient – reducing 
land requirements and providing more options of where the 
plant can be located. newterra offers you the option of renting 
or leasing to minimize your initial capital expenditures. 

Cost-Effective for New Facilities & Retrofits
At newterra, we offer both custom-designed and pre-engineered, 
packaged MBR treatment systems for new facilities. Our technology is 
also very well suited to retrofitting conventional BNR and ENR plants to 
comply with higher regulatory standards or exand capacity. newterra 
MBR modules can be easily incorporated into existing clarification tanks 
– more than tripling plant capacity within the current footprint and 
eliminating the need for costly infrastructure expansion.  

Our MicroClear™ UF membranes are 
submerged directly in the process tanks.

Phase 
One

Phase 
Two

Phase 
One

Phase 
Two

Phase 
Three

Phase 
Three

newterra MBR Treatment Plant



newterra MicroClear™ UF Membranes: The Core of our MBRs

Patented UF Membranes with
Exceptional Packing Density
• �Extremely compact design

• Total membrane surface area: 8 m2 per cassette